Page 1 Parts List for SG-340 (G203) 29/12/2014




Page 2

Parts List for SG-340 (G203)

PARTS LIST
MATERIAL AMT
REF No_ | PARTS No, PARTS NAME
& SpEC, USED

1 MIJ7115,1-01 _-Bas-é“ - Y N HT200 : 1
2 MIJ7115,1-03 Do;et;{_igmove Y N HT150 1
3 _d;rpipe joint 'l 5
S EE ST e i 7
5 GB70-85 Socket head cap screw Msx 16 10
6 G B276-84 Eé;_;'-ing 60202 2
7 MI7115,1-29 i L_(;c_l;i;g__wa sher A3 2
8 G Bg819-85 Round head plus screw Msx 10 6
9 | GB30s-84 | Steel ball &6 2
10 MIJ7115,1-30 “ S_D‘rmg 65Mn 2
11 MJ7115: }Ziﬁa Ha adwheel HT150 2/1
12 MJ7115,1-33 Screw seat HT150 3
13 G B70-85 .."..So;ket head cap screw M6x 16 3
14 GB4141,5-84 | Handle M8x 63 3
15 | MJ7115.1-38a ‘ Dlal A3 1
16 GB1096-79 key A4x4x16 02
17| Mi7115.1-36 _L_angltudmﬂ T TN .
18 | MI7115,1-37a [ ZnS6-6-3 1
19 - GB70-85 J-_Sockcthcadeapscrew M5 X 16 16
20 MIJ7115A.1-05 Rolling  guide Model A1l
21 MI7115A.1-05 Rolling  guide Model B |1
23 | MJ7115 1-43¢q ‘ Cross feed shaft 45 1
24 [ GB117-86 | Taperpin 5% 30 1

29/12/2014



Page 3

Parts List for SG-340 (G203)

PARTS LIST
REF No_ | PARTS No, PARTS ~ NAME [WATERIAL g
! ! - | USED

25 E MJ7115_ 1-42 . Cross feed helical gear 45 1
26 GB6170-86 _;I;_t,___.___., N M1o 2
27 | MI7115.1-45Q Limited lever | A3 1
28 GB1155-74 | Ohii:;p. : 8 1
29 : MJ7115,1-40 I‘-Su-r“veyer's rod R VY 1
30 i MI7115,1-06 | Rack 45 1
31 GB70-85 Socket head cap scre‘;_-~ N M6x12 1
32 MI7115.1-4L | Limitedlever A3 2
33 MIJ7115,1-04  Work bench HT150 1
34 MJ7115, 1-39 Fender HT150 1
35 GB70-85 Socket head cap screw Me6 x 20 5
36 | Miruis se0rl SRR Iggdetivetail | b5, 1
37 GB118-86 ;a per pin 6x 40 4
38 GB70-85 Socket head cap screw M1ox 35 4
39 MJ7115,1-12 Balance block HTI150 1
10 MJ7115.1-13 Fixing screw 45 1
41 GB5976-86 Steel cable clip Y6 1
42 :,'_Steel cable i a3

43 GB819-85 ' Cross recessed pan screw :E&I;dsx 6 2
44 | Switch | 30A/250V 1
45 "_Iv{mls_x-zo [ Gwiéch box A3 1
16 | Pilot lamp 2
7| MIT115,1-22 ’: Cover . HT150 1
48 GBT70-85 1 Socket head cap screw i. Miox 25 4

29/12/2014



Page 4

Parts List for SG-340 (G203)

PARTS LIST
MATERIAL
REF No | PARTS No, PARTS NAME %"ggb

& SPEC, _
49 | GB6170-86 Nyt M16 1
50 | GB825-88 "I:i"ffi;gwr_ing M16 1
51 MIJ7115_1-07 Fixing screw 45 1
52 MJ7115 1-19a | Elevating nut ZQSn6-6-3] 1
53 MI7115_ 1-23a _Elevating screw 45 1
54 | GB1096-79 Key 4% 4% 20 2
55 | GB276-84 Ball bearing 1000902 2.
56 MJ7115, 1-24 Seat HT150 1
57 | GB301-84 Thrust bearing 8102 1
58 MJ7115.1-26 Gear shaft 45 1
59 | MJ7115,1-25 Gear 45 1
60 | MJ7115, 1-27 h%asher A3 1
61 MJ7115.1-28 Cover HT150 1
62 G B70-85 __go-:ket head cap screw Mgx 55 2
63 | MJ7115.1-33 Dial _ A3 1
64 | MJ7115,1-14 h-glevati ng dovetail groove HT150 1
65 | GB97.1-85 _éﬁl.ain washer 10 4
66 GB5783-86 Hexagon head bolts M10 X 35 4
67 Motor 3/4HP 1
68 | MI7115,2-05 Rear cover of grinder HT150 1
P P— _Eluix;%?:tSocket‘screw with ME<iD 1
70 | MJ7115.2-04 Slide 45 1
= GB73-85 _fé;l"gt'tlf;ii_gt screw with MEXE 3
72 MJ7115,2-06 _éE[t;: A3 3

29/12/2014



Page 5

Parts List for SG-340 (G203)

PARTS LIST
MATERIAL! AMT
REF No| PARTS No, PARTS NAME USE
& SPEC.
73 | GB308-84 _Stee 1 ball R 4 3
74 Grinding wheel B 180){3;"';3 1
75 | MJ7115,2-03 Collar 45 1
76 | MJ7115.2-02 g:;ff‘;lc‘;“t with holes tn yigwis 1
77 | MI7115_2-01 Frogt cover of grinder HT150 1
78 GB70-85 Socket head cap screw N Mex 25 3
79 MJ7115,1-15 Pulley shaft N 45 . 1
80 Mj7115,1-16 .._I;’ulley A3 1
81 | GB5783-86 T Hexpgon kesd bolts Mgx60 | 1
32 GB80-85 miix;g;)ﬂ;; socket screw with Max %5 5
83 MJ7115,1-09 Adhyst screw 45 2
84 MJ7115,1-08 __;;Ei:st_go.;r-i HT150 1
85 | MI7115,1-18 Pulley A3 1
86 GB119-86 _-Parallel pins ) 6% 45 1
87 MJ7115,1-17 PreSSur;:_'_b.;rd ] A3 1
88 | GB818-85 Sc'r"es;;e“—"ggéd;g“_ h"‘%_‘f___ M5 x 8 3
89 Oil pipe pressure bOa-rd | A3 2
90 | GB70-85 “Socket hcad cap screw M10x 14 4
91 MJ7115,1-11 Elevating base HT150 1
92 | MJ7115 1-46 Adjust board HT150 1
9 | Oilseparator | PT-6S K
94 | Oiler I 1
95 GB70-85 ] GSocket head cap screw Mex 16 | 3
96 | GB93-87 I__gﬁgéo_ﬁsl:’ri"g I6ek 8 8

29/12/2014



Page 6

Parts List for SG-340 (G203)

PARTS LiST
MATERIAL AMT
REF No_ | PARTS No, PARTS NAME USED
& SPEC,
97 GB70-85 Socket head cap screw M5x 10 1
98 GB6170-86 - Nut Mi12 5 &
99 MJ7115,1-49 Limited board A3 !
100 | GB301-84 8102 1

Thrust bearing

29/12/2014





